swamranas. FCC RADIO TEST REPORT Report No. : FG270608-10A

FR1 n41 / 10MHz / DFT-S OFDM / 256QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

MultiView Spectrum - Spectry -
Ref Level 40,00 dBm  Offset 10.00 dB Mode Auto Sweep saL Reflevel 40.00cBm  Ofiset 10.00 d& Mode Sweep saL

Count 100/100 Count 100/100
1 Spurious Emissians 1 Spurious Emissions

B ‘ -
’ I |
10 ‘i ) |
-m., f ‘IL , I\
3RS T s 0| ! J | “
fi
1 éﬂoﬁuj L%
b

i
i f
50 o T f
(| SPRRLSVP L I

268 GHz 10005 pts 1.5 MHz/ 2.795 GHz
7475 Ghe 8004 pts 3.1 MHz/ Z506GH2 (5 gt Summa
2.680 GHz 2,630 GHz 100.000 kHz 268921 GHz 17.34 dBm -12.66 dB
2475 GHz 2.490 GHz 1.000 MHz 248873 GHz -43.46 dBm -18.46 dB 2,690 GHz 2,691 GHz 200,000 kHz 2.69000 GHz -16.94 dBm .94 d8
2490 GHz 2.495 GHz 1.000 Mitx 2.49482 GHz -30.63 dBm -17.63 dB 2691 GHz 2,695 GHz 1.000 MHz 2.69118 GHz -29.16 dBm -19.16 dB
2435 GHz 2496 Ghz 100,000 ktz 249538 GHz -21.73 dBm -8.73dB 2,685 Gfte 27106Hz 1,000 Mz 269695 GHz 4294 dBm 2094 dB
2.496 GHz 2.506 GHz 100,000 kHz 2.496 80 GHz 14.48 dBm -15.52 dB 2710 GHe 2795 GHe. 1.000 MHz 275547 GHz _86.55 dBm _2155dB

05:34:05 AM 02/1%/2024 09:42:09 AM 02/19/2024

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 10.00 6B Made Auto Sweep saL Ref Level 50.00 dBm  Offset 10.00 48 Mode Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emissians 1 Spurious Emissions
Uimit Checd s J
Line _SPURJOUS_UINE_ABS_062 phss 1 g InE SPURIOUS._UNE 48502 Phss
30 sPORIBUS_LINE_ABS_002
20 20

. - 'n'|""' — _.mmml w
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— " JH&MMW‘ 40 dBm L !

2.68 GHz 10005 pts 1.5 MHz/ 2.795 GHz

2.475 GHz 8004 pts. 1 MHz/ 2.506 GHz 2 Result Summa;
2680 GHz 2690 GHz 100.000 kHz 2687 58 GHz 5.49 dBm -24.51 dB
2475 GHz 2.490 GHz 1.000 MHz 2.48951 GHz -32.70 dBm -1.70 dB 2690 GHz 2691 GHz 200.000 kHz 2.69005 GHz
2,490 GHz 2.495 GHz 1.000 MHz 249495 GHz -28.93 dBm -15.93 dB 2691 GHa 2695 CHe 1,000 MHz 269352 GHz
2495 GHe 2496 GHz 100,000 kHz 249599 GHz -27.85 dBm -14.85 dB 3695 GHr TT0GHe 1,000 MHz 260543 GHz
2496 GHz 2506 Ghz 100,000 kitz ZHRTIGHE SAE B T 2710 GHz 2795 Gz 1,000 Mz 2.71062 GHz

)

05:33:37 AM  02/15/2024 09:41:36 AM  02/19/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n41/10MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 4000 dBm  Offset 10.00 0B

Ref Level 40.00dBm  OMfset 10.00 dB.

Made Auto Sweep SGL Mode Sweep £
Count 100/100 Count 100/100
P = 1 Spurious Emissions
it Chect 7
Line _SPURJOUS_LINE_ABS_0g2 P . e _SPUROUS_LINE_ABS_042
£ SPORIBUS_UINE_ ABS_002
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| g L L ot s
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268GHz 10005 pts TS ML/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.506 GHz 2 Result Summa;
3 2,680 GHz 2690 GHz 100.000 kHz 2.68086 GHz -23.16d8
1475.GHz 2450 GHz 1.000 Mz 249026 GHz 2690 Gz 2691 GHz 200.000 kifz 269001 GHz
2.490 Gt 2495 GH 1.000 Mt 2.49476 GHz 2691 GHz 2695 Ghz 1,000 Mz 2.69109 GHz
2495 Gtz 2496 GHz 100,000 kHz 2.49600 GHz 269 Gtz 2710GHz 1.000 Mz 270087 GHz
2856 GHz 2506 GHz 100,000 kHz 2.50006 GHz 2710 0He 2795 ctie 1000 Mis 271011 GHz
05:31:37 AN 02/19/2024 09:38:25 M 02/15/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n41 / 15MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge /1 RB
Adjacent to the block edge can pass the limit (shown below is the 2490.5MHz block edge)

pectrum

Ref Level 40.00dBm  Offset 10.00dB & RBW 10 kHz

03:32:33 MM 02/22/2024

Ref Level 20.00 dBm  Offset 10.00 d8 Mode Auto Sweep SGL e
Count 1007100 | = ARt 3048 & SWT 100 ms ® VBW 30 iz _ Mode Sweep Count 100/100
1 1 ACLR Rm Avg
Limit Ches) AL
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2.475 GHz 8004 pts 3.6 MHz/ 2.511 GHz |
CF 2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2475 GHe 2450 GHz 1.000 Mz 2.49038 GHz -22.58 d8m 242dB 2 Result Summa None
2490 GHz 2495 Ghz 1,000 MHz 249092 GHz -21.78 dBm -878dB
2,495 GHz 2,496 GHz 150.000 kHz 249599 GHz -24.47 dBm -11.47 dB Tal [Ref) 1000 Mz -25.67 dBm
2436 GHe 2511 GHe 100.000 kHz 2.50182 GHz 8.03 dBm -21.97 dB Te Total 2567 dBm
. - . [TITTTTTT ==

03:35:55 M 02/22/2024

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Oftset 10.00 Bl Mode Auto Sweep

(BT

it Check
SPUR|OUS_LINE_ABS_0g2
SPORIBUS_LNE_ABS 002

6L
Count 100/100

03:31:18 P 02/22/2024

. HW“'«
40 dBm { Mﬂ
ST

50
2.675 GHz 10005 pts 12.0 MHa/ 2.795 GHz
2 Result Summar

2675 GHz 2.690 GHz 100.000 kHz 267845 GHz 7.92 dBm -22.08 dB

2690 GHz 2691 GHz 300.000 kHz 265008 GHz 30.03 dBm -20.03 dB

2691 GHz 2.695 GHz 1.000 MHz 269241 GHz -26.43 dBm -16.43 dB

2695 GHz 2.710 6Hz 1.000 MHz 269502 GHz -28.83 dBm -15.83 dB

2710 GHz 2795 GHz 1.000 MHz 271002 GHz -37.62dBm 1262 dB

nedy N e

TEL : 886-3-327-3456
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e% FCC RADIO TEST REPORT Report No. : FG270608-10A

SPORTON LAB.

FR1 n41 / 15MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

s

Ref Level 40.00dBm  Oftset 10.00 B Mode Auto Sweep

Ref Level 20.00 dBm  Offset 10.00 d8 Mode Auto Sweep S6L
Count 100/100
1
Limit Ches) 7
Line _SPUR|OUS_LINE_ABS_0d2 #hss
0
0
, I_,,,,._IMV\.«,,A-Mp'mx\-tx‘mw o ey
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0 AR, t l 20 1
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40 dBm———| . : P i —
ot " 50
50
2§75 Gz 10005 pts 12,0 MHa/ 2.795 Gz
2.475 GHz 8004 pts 3.6 MHz/ 2.511 GHz 2 Result Summas
2675 GHz 2600 GHz 100.000 kHz 267661 GHz £.11 dBm -21.89 dB

2475 GHz 2480 GHz 1.000 MHz 2.48820 GHz -33.11 dBm -8.11 dB 2,690 GHz 2691 GHz 300,000 kHz 2.69001 GHz -27.95 dBm -17.95 dB

2490 GHz 2,495 GHz 1.000 MHz 249496 GHz -21.87 dBm -8 2691 GHz 2695 GHz 1.000 MHz 2.69104 GHz -24.47 dBm -14.47 dB

2495 GHz 2,496 GHz 150,000 kHz 249599 GHz -25.46 dBm -12. 2695 GHz 2710 GHz 1.000 MHz 269671 GHz -24.07dBm 11.07dB

2436 GHe 2511 GHe 100.000 kHz 250231 GHz 5.88 dBm -24.12 dB 2710 hz 2795 cHz 1,000 MHz 271019 GHz 37.50 dBm 12,50 dB

] T seary < eaen
03:25:53 PM  02/22/2024 03:30:42 P 02/22/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n41 / 15MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 10.00 d8

Ref Level 40.00dBm  Oftset 10.00 B

Mode Auto Sweep

Mode Auto Sweep 6
Count 100/100
1
Limit Ches)
Line _SPUR|OUS_LINE_ABS_0d2 i
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2§75 Gz 10005 pts 12,0 MHa/ 2.795 Gz
2475 Gz 8004 pts 3.6 MHz/ 251162 | 5 pesyit Summan
2675 GHz 2600 GHz 100.000 kHz 268638 GHz 5.94 dBm -23.06 dB
2475 GHz 2480 GHz 1.000 MHz 2.48748 GHz -27.15dBm 2,690 GHz 2691 GHz 300,000 kHz 2.69008 GHz 29.86 dBm -19.85 dB
2490 GHz 2495 Gtz 1.000 MHz 2.49486 GHz -23.63 dBm 2691 GHz 2,695 GHz 1.000 MHz 269121 GHz -24.88 dBm -14.88 dB
2495 Ghz 2496 Gz 150,000 kftz 2.49597 GHz -26.28 dBm 269 GHz 27106Hz 1.000 MHz 269934 GHz -27.60 dBm -14.60 dB
2436 GHe 2511 GHe 100.000 kHz 250858 GHz 6.88 dBm 2710GHz 2795 GHz 1.000 MHz 271147 GHz -38.63 dBm -13.63 dB
o DR e

03:26:31 PM 02/22/2024

03:29:21 M 02/22/2024

FR1 n41 / 15MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum

Ref Level 4000 dBm  Offset 10.00 d8

Ref Level 40.00dBm  Oftset 10.00 0B

Mode Auto Sweep

Mode Auto Sweep 6
Count 100/100
1
Limit Ches)
Line _SPUR|OUS_LINE_ABS_0d2
0
0
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o ! .
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4MMW / B | [0 dom—— :
-40 dBy : . \ e W’“"“Wﬂ
50
50
2§75 Gz 10005 pts 12,0 MHa/ 2.795 Gz
2.475 GHz 8004 pts 3.6 MHz/ 2.511 GHz 2 Result Summas
2675 GHz 2600 GHz 100.000 kHz 267933 GHz 6.79 dBm 23.21 dB
2475 GHz 2480 GHz 1.000 MHz 2.48775 GHz -27.94 dBm 2,690 GHz 2691 GHz 300,000 kHz 2.69002 GHz 31.52 dBm 21.52 dB
2.490 GHz 2,495 GHz 1.000 MHz 2.494.80 GHz 2691 GHz 2695 GHz 1.000 MHz 2.69264 GHz -26.50 dBm 16.50 dB
2495 Ghz 2496 Gz 150,000 kftz 2.49600 GHz 269 GHz 27106Hz 1.000 MHz 269910 GHz -28.28 dBm -15.28 dB
2496 GHz 2511 GHz 100.000 khHz 250004 GHz 2710 GHz 2.795 GHz 1.000 MHz 271023 GHz -39.97 dBm -14.97 dB
coty (N O

03:27:01 PM 02/22/2024

03:28:47 B4 02/22/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n41 / 15MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 10.00 d8

Ref Level 40.00dBm  Oftset 10.00 B

Mode Auto Sweep e

Mode Auto Sweep 6
Count 100/100
1
Limit Che
Line _SPUR|OUS_LINE_ABS5_0q2 20 48
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2475 Gz 8004 pts 3.6 MHz/ 2511 612 | 5 syl Summor
2675 GHz 2,690 GHz 100000 kHz 267998 GHz 4.79 dBm -25.21 d8
2475 GHz 2.490 GHz 1.000 MHz 2.49040 GHz -37.11 dBm -1211dB 2,690 GHz 2691 GHz 300.000 kHz 2.69006 GHz -35.52 dBm -25.52 dB
2490 GHz 2,495 GHz 1.000 MHz 2.49499 GHz -30.64 dBm 25691 GHz 2695 GHz 1.000 MHz 2.69326 GHz -29.60 dBm -19.60 dB
2495 Gtz 28966tz 150,000 khiz 2.49598 GHz -25.64 dBm 2.695 Gz 2710 GHz 1.000 Mz 269973 GHz -34.23 dBm -21.23dB
2.496 GHz 2511 GHz 100.000 khz 250387 GHz 4.83 dBm 3710 GHz 3795 GHz 1.000 MHz 271015 GHz 4212 dBm 171248
sesty R seary & i

03:27:36 PM 02/22/2024

03:28:15 M 02/22/2024

FR1 n41/15MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

ect

Ref Level 40.00dBm  Oftset 10.00 0B

Mode Auto Sweep 6L

RefLevel 4000 dBm  Offset 10,0048 Mode Auto Sweep saL
Count 100/100
1
Limit Ches)
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2.675 GHz 10005 pts. 12.0 MHz/ 2.795 GHz
2475 GHz 004 pts 3.6 MHz/ 25116 | Hpo e
2675 GHz 2.690 GHz 100.000 kHz 2.684 28 GHz 4.48 dBm -25.52 d8

2475 Gz 2.480 GHz 1.000 MKz 248820 GHz -33.11d8m -8.11 dB 2,690 GHz 2691 GHz 300,000 kHz 269004 GHz 23.95 dBm 13.95 dB

2490 GHz 2,495 GHz 1.000 MHz 2.49496 GHz -21.87 dBm 2691 GHz 2695 GHz 1.000 MHz 2.69109 GHz -24.01 dBm 14.01 dB

2495 GHz 2496 GHz 150000 kHz 2.49599 GHz -25.46 dBm 2695 GHz 2710 GHz 1.000 MHz 269561 GHz -29.59 dBm 16.59 dB

2436 GHe 2511 GHe 100.000 kHz 250231 GHz 5.88 dBm -24.12 dB 2710 ke 2795 GHz. 1.000 MHz 2.71036 GHz -39.03 dBm 14.03 dB

03:25:53 PM 02/22/2024
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e% FCC RADIO TEST REPORT Report No. : FG270608-10A

SPORTON LAB.

Conducted Spurious Emission

FR1 n41 /10MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel Middle Channel

6L Ref Level 30.00dBm  Offset 10.00 48 Mode Auto Sweep 6L

Ref Level 30.00dBm  Offset 10.00 B Mode Auto Sweep
Count 100/100 Count 100/100

1 Spurious Emissiens
Limit Ched e
Line _SPUR|OUS_LINE_ABS_0d2 P Line _SPU

lous_Line_ass_oda

UNE | ABS_00Z UNE | ABS_002

40 40
e A A, ', - e T AN o
E— V. - a e

3 N
s e - —
&0 60
30.0 MHz 70008 pts. 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts. 27 GHz/ 27.0 GHz
2 Result Summar 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 35.69733 MHz -49.87 dBm -24.87 dB 30,000 MHz 1.000 GHz 1.000 MHz 34.00025 MHz -49.59 dBm -24.59 dB
1.000 GHz 2475 GHy 1.000 MHz 217325 GHz -49.79 dBm -24.79 dB 1.000 GHz 2475 GHz 1.000 MHz 245970 GHz -49.86 dBm -24.86 dB
2.795 Gz 3,000 GHz 1.000 MHz 2.96064 GHz -50.28 dBm 2528 dB 2795 Ghz 3.000 Ghz 1000 Mz 2.98645 GHz -50.38 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.49385 GHz -45.85 dBm -20.85 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98980 GHz -45.87 dBm
7.000 GHz 10,000 GHz 1,000 MHz 7.49625 GHz -45.24 dBm -20.24 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.499 25 GHz -45.01 dBm
10,000 GHz 14,000 GHz 1.000 Mz 1089211 GHz -48.16 dBm -23.16 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.044 60 GHz -48.20 dBm
14.000 GHz 18.000 GHz 1,000 MHz 16.16038 GHz -47.61 dBm -22.61 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.09959 GHz -47.59 dBm
18000 GHz 37000 GHz 1000 MHz 21.47315 GHz -42.90 dBm -17.90 dB 18000 GHz 27.000 GHz 1.000 MHz 21.49205 GHz -43.21 dBm

05:20:42 MM 02/19/2024 05:46:03 A 02/18/2024

Highest Channel

6L
Count 100/100

Ref Level 30.00dBm  Offset 10.00 B Mode Auto Sweep

1 Spurious Emissions
Limit
Line _SPUR|OUS_LINE_ABS_0d2

INE | ABS_007

N -
60
30.0 MHz 70008 pts 2.7 GHa/ 27.0GHz
2 Result Summan)
30,000 MHz 1,000 GHz 1,000 MHz 3836416 MHz -49.95 dBm -24.95 dB
1.000 GHz 2475 GHz 1.000 MHz 2.44274 GHz -49.88 dBm -24.88 dB
2.795 GHz 3.000 GHz 1.000 MHz 2.96160 GHz -50.56 dBm -25.56 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.98380 GHz -45.73 dBm -20.73 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.49475 GHz -45.04 dBm -20.04 dB
10.000 GHz 14,000 GHz 1.000 MHz 10.84612 GHz -48.12 dBm -23.12 dB
14.000 GHz 18.000 GHz 1,000 MHz 16.02240 GHz -47.79 dBm -22.79 dB
18,000 GHz 27.000 GHz 1.000 MHz 21.442 55 GHz -43.17 dBm -18.17 dB

TTrIET)

08:37:25 A 02/18/2024
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samranas. FCC RADIO TEST REPORT Report No. : FG270608-10A
Frequency Stability
Test Conditions FR1 n41 (P1/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0220
40 Normal Voltage 0.0117
30 Normal Voltage 0.0028
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0209
PASS
-10 Normal Voltage 0.0126
-20 Normal Voltage 0.0089
-30 Normal Voltage 0.0120
20 Maximum Voltage 0.0040
20 Normal Voltage 0.0187
20 Battery End Point 0.0008

Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A11-20 of 20
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samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

<MIMO Mode>
MIMO <Ant. 2>

Peak-to-Average Ratio

Mode FR1 n41 /10MHz / CP OFDM

Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB

RB Size Full RB Full RB Full RB Full RB Result

Middle CH 6.76 6.78 7.18 8.50 PASS

FR1 n41/10MHz /CP OFDM / Middle Channel / Full RB

QPSK 16QAM

R level 3000 i st 3005 = AnW 10 Mz Reflevel 3000t Ofer 30005 = ANBW 10 Mz
o o MesmTwe 1 - an Py
—
—
It 10
S
g

o 10 .

5§

} 4

;

TE04: T 1E04-
TEos |
(FETETT Wiear P+ 20,004 | | (G 255353 Gz Wicar Pur + 30,00 48

2 Result Summa: Samples: 10000 2 Result Summa: Samples: 10000

20.13 dBm 26.97 dBm 6.84 dB 374 dB 6.42 dB 676 dB 5.50 dB 20.07 dBm 26.85 dBm 6.78 dB 376dB 636 dB 6.8 dB 6.86 4B

02:44:50 B 03/23/2024 02:45:18 w4 03/21/2024

64QAM 256QAM

Rof lovel 3000 dBm  Offset 3005 = AnBW 10 Mz Reflevel 000 c6m  Ofet 30005 = ABW 10 Mz
- A W MessTime 1 ms - an W0 MeasTime 1 ms
TRGAFP
02 - 1E0
}
1E04- ‘| TE04-
1605
|CF 2.58299 GHz Mean Pwr + 20.00 dB | | |CF 2.59299 GHz Mean Pwr + 20.00 dB
2 Result Summa Samples: 10000 2 Result Summa: Samples: 10000
19.55 dBm 26.86 dBm 1.27 dB 380 dB 6.60 dB JALTT 7.28 dB 16.57 dBm 26.45 dBm 988 dB 364 dB 6.54 dB B850 dB 9.52 48
02:45:31 M 03/21/2024 02:45:50 T 03/21/2024

TEL : 886-3-327-3456 Page Number 1 Al2-10f 15
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

26dB Bandwidth

Mode FR1 n41 : 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 25MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 10.00 10.34 15.52 15.61 - - - -
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | 64QAM | 256QAM
Middle CH 10.00 9.91 15.27 15.09 - - - -
BW 30MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - - - - -
BW 70MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | B64QAM | 256QAM
Middle CH - - - - - - - -
TEL : 886-3-327-3456 Page Number 1 A12-2 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n41/10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView
Ref Level 30,00 B Offset 30008 ® REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

[

Ref Level 30,00 B Offset 30008 ® REW 200 kHz

- an 3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep

340 dbn
20 dooe o soas] || 20 dgon oay 1968
Y A 4412 dum M T o ) A e
o y At w A ot oY,
/
r-’ b o dbar
mnujb u
|CF 2.592 99 GHz 10001 pts 0 MHz/ Span 20.0 MHz | | |CF 2.592 99 GHz 10001 pts .0 MH2/ Span 20.0 MHz
09:55:10 AM 02/19/2024 09:56:09 AM 02/19/2024
uliView | e [ - |
RefLovel 3000 dbm Dffeet 300105 = KBW 200z RefLovel 3000 dbm Dffeet 300105 = KBW 200z
- A 3008 SWT 101ms = VBW 1Kz Mode Auto Sweep - A 3008 SWT 101ms = VBW 1Kz Mode Auto Sweep

09:57:04 AM 02/19/2024

09:59:31 MM 02/19/2024

20 dBow 031 a8 | |20 dBow 2f 0.64
o 0 g e e e —
ZI'\A T UIN12 568 dBem
R{I
|CF 2.592 99 GHz 10001 pts 0 MHz/ Span 20.0 MHz | | |CF 2.592 99 GHz 10001 pts .0 MH2/ Span 20.0 MHz
m " s LU " Tosere

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n41/15MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

RefLevel 30,00 B Offset 3008 = RBW 300 kiz
= At 3008 SWT 101 ms & VEW 1 MKz

Mode futo Sween

RefLevel 30,00 B Offset 3008 = RBW 300 kiz
= At 3008 SWT 101 ms & VEW 1 MKz

Mode futo Sween

1552800 Mz

1561200 Mz

40 dbar

(F2.59299 Gz

70031 pt.

O MHz/

(F2.59299 Gz

03:45:23 PM 02/22/2024

$pan 30.0 WAz 70031 pt.
T

O MHz/

03:46:10 PM 02/22/2024

64QAM 256QAM

RefLevel 30,00 B Offset 3008 = RBW 300 kiz
= At 3008 SWT 101 ms & VEW 1 MKz

Mode futo Sween

Ref Level 30.00aBin Offset 3,008 = RBW 300 kitz

= At 3008 SWT 101 ms  VEW 1 MKz Mode Auib Sween

1 Frequency Sweep

03:47:00 PM 02/22/2024

WA 225 dien Wi
25883130061 258538700

20 de ooy aosas | |20 deoe oap 10208

I 1527000 e 15088 00 M
475 dim — PP P 112763 o
0 : Ailbomirradhomir 0 bt ot
\ e ™ L
ot ot /
511537 don T IT 13247 4o o

20 (i

(FEFEIN 0001 (g Span 30.0 Wi | | |G 259200 Gtz 0001 (g Span 300 Wz
o, T =
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samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

Occupied Bandwidth

Mode FR1 n41: OB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 25MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 8.64 8.64 13.68 13.69 - - - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 8.61 8.62 13.66 13.61 - - - -
BW 30MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - - - - -
BW 70MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | B64QAM | 256QAM
Middle CH - - - - - - - -
TEL : 886-3-327-3456 Page Number . A12-5 0f 15

FAX . 886-3-328-4978




ssamanas. FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n41/10MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

tiVie trum

RefLevel 30,00 dBn  Offset 30048 = REW 200 kHz

3008 SWT 1.01ms ® VBW 1tz Mode Auto Sweep

B e - i L

RefLevel 30,00 dBn  Offset 30048 = REW 200 kHz

- are 3008 SWT 1.01ms = VEW 1Mz Mede Auto sweep
ath
WAfi] 1543 dBim m
2504 409 0.6t 25695930 61e
» » .
. R IE TN LY RTEISNY N SONY O D . et et b den o g e
/ Y [ }
{ \ ) 1
0, T L 0 T h
oW [
[ |II‘|». ul ﬂfr"
r V- P 'y
A i/ b
| A 4 ral e
A il o,
b f}“v; J‘f ’ Tl vl
ANk Wiy W
i ~) e o,
255258 G 001 prs O W/ Span 20.0 Wiz || [CF 2.592.98 Gz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 2594409 GHz 15.93 dBm Oce B 8641055013 MHz M 1 2589593 GHz 1451 dBm Oce B 8648638 726 MHz
n 1 25886462 Gz 9.2 dim Occ B Centroid 2592966 714 GHe n 1 25886389 6l 825 dim Gec B Gentroid 2592959175 GHe
n 1 25972872 GHe 797 dém O B Freq Oifset -23.285 780654 kHz n 1 25972835 GHe 835 dbm Occ B Freq Oifset 30824540914 kHz

09:54:47 MM 02/19/202%

09:55:43 MM 02/19/2024

64QAM 256QAM

Vi Spectrum

RefLevel 30,00 dBn  Offset 30048 = REW 200 kHz

I e - =

RefLevel 30,00 dBn  Offset 30048 = REW 200 kHz

09:56:42 AM 02/19/2024

- an 3008 SWT 1.01ms ® VBW 1tz Mode Auto Sweep - an 3008 SWT 1.01ms ® VBW 1Mtz Mode Auto Sweep
1 Occupiad Bandwidth 1 Occupied Bandwidth
MIfi] 1240 dilen M) 1016 dBie
2ssms0cHr 25957070642
2 - 2
1 L S Fa A h
* 7 T ° L e
N rl L N - l
N b f "}
/ “‘i T T
W 1} i N
. ull LY IVL
n il ¥ '
A I Mg h d
™ TS “‘In\\\-'.\‘ = 0,
! THC .
il Unn . an e Mea
| i e Vs, e Wsd g,
[(FIEE ot pte Gz Span 30.0 Wiz || (GF255298 Gz 0T s ) Span 300 M
2 Markes Toble 2 Markes Toble
] 1 2588814 Gz 13.84 0Bm Occ 8618827 531 MHz ] 1 2585707 GHE 10.16 dBm Qe Bur 8628208938 MHz
n 2588 659 Gz 5.2 dim Occ i Centroid 2,597 968 445 Gz n 1 25886437 iz 339t Orc B Gentroid 2,592 957785 Gz
n ' 25972779 GHz 507 d8m Occ B Freq Offset 21554686 831 ke n ' 2597271 3.GHz 459 dim Occ Bw Freq Offset 3221483330 ke
Wheasuring.. mnnm g "

09:59:04 AM 02/19/2024
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FAX . 886-3-328-4978

Page Number 1 A12-6 of 15



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n41/15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 30,00 B Offset 3008 = RBW 300 kiz

Ref Level 30.00aBin Offset 3,008 = RBW 300 kitz

03:45:01 PM 02/22/2024

03:45:50 PM 02/22/2024

- s 308 SWT _1.01ms = VEW ik Mode AutoSueen - 308 SWT _1.01ms = VEW ik Mode AutoSueen
1 Occupied Bandwidth 1 Occupied Bandwidth
o N TSURPP VR (T ) EIPUP T V05 R 1 R o R N ) RN, KT PP
; 7 0 : :
/ ) { Y
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I T
ol ) f \
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[ n o ]
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il | - T ¥
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T e [ N i
e [ ot ey 17y J W L
07 2587 95 GHz 1001 pts 0 MHz/ Span 30.0 MHz | | |0F 2.55298 GHz 1001 pts 0 MHz/ Span 30.0 MHz
2 Marker Toble 2 Marker Toble
0] 1 2596 736 GHz 13561 dBm Occ B 13680637 064 MHz 0] 1 2587505 GHz 1439 dBm Occ B 13696 103362 MHz
n 1 2586 1082 Gz 867 dom Oce b Centroid 2:552348 562 Gtz n 1 25860913 6z 750 d6m Oce b Centroid 2552979 344 Gz
n i 25997889 GHz 842 dim Occ Bu Freg Offset 41437757683 Kz n 2599787 1 GHz 329 dém Occ Bu Freg Offset 5065593989 ki
[ [ —

64QAM

256QAM

RefLevel 30,00 B Offset 3008 = RBW 300 kiz

RefLevel 30,00 B Offset 3008 = RBW 300 kiz

&>

03:46:40 PM 02/22/2024

03:47:21 PM 02/22/2024

.as 505 SWT 101 ms = VEW 1 Wkte Mod Auio Sween - 5048 SWY_101ms & VEW 1N Mede AutoSween
T Occupied Bandwidth T Occupied Bandwidth
I 1235 e
2 2 |
10 A% 2 L2 ,j!l,, Y ‘ A T2 i 1
3 i g T e ) (e e A e T
/4 1 / \
o 1 T o T T
1 fn‘ " L]
1 g
. vt |
o A “K“A'i‘.{‘t'w'ﬂ : i L“‘l
e 7
|t Wyt !
i# gt i I'MW‘"-”]' f "‘w T }
4 1 WL T
({08 ) | W i) 1
! W] st Mol L, A
G 259298 GHz 001 pis Q] Span 30.0 Wiz | | |CF 259298 GHz 001 pis Q] Span 30.0 Wiz
2 Marker Table 2 Marker Table
M1 1 2.590622 GHz 13.71 dBm Oee Bw 13.663 249875 MHz M1 1 2.595807 GHz 1235 dBm Oee Bw 13.6104859 MHz
n 1 25861206 GHz 845 dbm Oce Bw Centroid 2592952 186 GHz m 1 25861436 GHz 6.76 dbm Oce Bw Centroid 2,592 948 854 GHz.
0 1 25997838 GHe 742 Oct B Freq Offsen 37814 288 284 ke 0 1 25997511 GHe 549 i Oct B Freq Offsen 110621505 ke
e mmmE - e
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samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

Conducted Band Edge

FR1 n41/10MHz / CP OFDM / QPSK

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Ref Level 4000 dBm ~ Offset 13.00 dB Mode Auto Sweep sl Reflevel 40.00Bm  Offset 13.00 d& Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissians
Uimit Checd Fss
Line _sPURJous_UK
30
0 20
i
10 dbs !
0 J \‘ 0 dBrr =
40 1
SPURBUS_UNE | ABS 002 ul .1
30
40 di
——
50 ‘
(288 6Hz 10005 pts 1.5 MHz/ 2.795 GHz

2.475 GHz 31 MHz/

2.680 GHz 2.690 GHz 100.000 kHz 2.689 17.83 dBm -12.17d8
2475 GHz 2.490 GHz 1.000 MHz 2.489 88 GHz -38.32 dBm -13.32 dB 2,690 GHz 2,691 GHz 200,000 kHz 2.69000 GHz -15.52 dBm 552dB
2430 Gt 2495 GHa 1,000 Mtz 249480 GHz -27.62 dBm -14.62 dB 2691 GHz 2685 Gz 1.000 MH: 269110 GHz -27.76 dBm -17.76 dB
2495 GHz 2,496 GHz 100,000 Kz 249599 GHz -18.06 dBm -5.06 dB 2695 GHz 2710GHz 1.000 MHz 269542 GHz -38.64dBm 2564 dB
2496 GHz 2506 GHz 100,000 kHz 2.496 86 GHz 16.96 dBm -13.04 dB 2710 GHe 2795 GHe. 1.000 MHz 375870 GHz _45.45 dBm 30.45 dB
oo NN ] [ -
10:03:13 AM  02/15/2024 10:08:19 AM  02/19/2024

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 13.00 05 Made Auto Sweep saL RefLevel 50,00 dBm  Offset 1.00d8. Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissians 1 Spurious Emissions
Uimit Checd Fss
Line _SPURJOUS LN ne _SPURIOUS_LINE_ABS_0q2 Phss
30 sPORIBUS_LINE_ABS_002
20 20
10 di

\ ol el W

s s o

' P , !
“ : Mﬁ anm g

268GHz 10005 pts TS ML/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.506 GHz 2 Result Summa;
2,680 GHz 2,690 GHz 100.000 kHz 2.68732 GHz 6.45 dBm -23.55dB
2475 GHz 2490 GHz 1.000 MHz 285509 GHz -36.14 dBm N4db 2690 GHz 2691 GHz 200000 ki 269000 GHz -22.33 dBm 1233 d8
2,490 Gz 2495 GHz 1.000 MHz 209466 GHz -23.16 dBm -10.16 dB 2691 GHz 2695 GHz 1.000 MHz 2.69104 GHz -22.86 dBm -12.86.dB
2495 Gtz 2.49 GHz 100,000 kz 2.49597 GHz -25.63 dBm -12.63 dB 3695 Ghiz ITI0GHe 11000 MH: 268577 GHz 3397 dBm 207 dB
2496 GHz 2.506 GHz 100000 kiz 2.50479 GHz 7.43 dBm -2257dB Rteis 3795 orte 1000 M 271071 GHz 4251 dBm 175148
Ready [ P i Readly - s
10:01:33 AM 02/15/2024 10:08:51 AM  02/18/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n41 / 10MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  OMfset 13.00dB.

Ref Level 4000 dBm  Offset 13.00 a8 Made Auto Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
i Sirices Ermtmiors: 1 Spurleus Emissions
Cimit Cheed u {
Line _SPUROUS. [
30
0 7 20 n
10 dbs |
0 0 dBnr I
-10 !‘ 1
2R T I
30
[
s )
50 | ‘
2,68 Ghz 10005 pts 1.5 MAL/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.506 GHz 2 Result Summa;
2680 GHz 2690 GHz 100.000 kHz 268915 GHz 18.03 dBm
2475 GHz 2.490 GHz 1.000 MHz 248971 GHz -15.03 dB 2,690 GHz 2,691 GHz 200,000 kHz 2.69003 GHz 15.85 dBm
e dmE i fmmer msam uaa S BE  CEM e spn
495 GHr z .000 kitz : - - 2695 GHz 2710GHz 1.000 MHz X z .98 dBm
2.496 GHz 2.506 GHz 100,000 khHz 2.49693 GHz 19.09 dBm -10.91 dB 2710GHs 2795 GHe. 1,000 Mz 2778788 GHz 3518 dBm
ey o Resdly
10:03:41 AN 02/19/2024 10:07:49 AN 02/13/2024
| e - ]
Ref Level 40.00 dBm  Offset 13.00 4B Mode Auto Sweep. saL Ref Level 50.00 dBm  Offset 13.00 48 Mode Sweep s6L
Count 100/100 Count 100/100
iSpmurtous koo 1 Spurious Emissions _
Cimit Cheed Phss -
Line _SPURJOUS_LINE_ABS_062 o 300 SPURIDUS_LINE_ABS 02 55
30 sPORIBUS_LINE_ABS_002
P} 20
10 dir
Lo A A
, g A """"“I M -
10 “ 1|
# {
i \“‘ e l
4048, " - mﬂ e b 40 dBm ——
50
2,68 Ghz 10005 pts 1.5 MAL/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.506 GHz 2 Result Summa;
3 2680 GHz 2690 GHz 100.000 kHz 268273 GHz 6.76 dBm -23.24 dB
2475 GHz 2490 GHz 1.000 MHz 245578 GHz -30.51 dBm 2690 GHz 2691 GHz 200000 ki 263003 GHz 22.17 dBm 1217 dB
2,490 GHz 2495 GHz 1.000 MHz 249498 GHz 23.36 dBm 2691 GHz 2695 GHz 1.000 MHz 2.69122 GHz 23.30 dBm -13.30d8
2495 Ghr 2,496 GHz 100,000 kHe %‘2?.?3325‘ 2‘1;; :5'“ 2695 GHz 2710GHz 1.000 MHz 2.70009 GHz 32.97 dBm -13.57 dB
2496 GHz 2.506 GHz 100.000 kifz A 3 1 2.7106H: 2.795 GHz 1.000 MHz 2.71070 GHz -43.38 dBm -18.38dB
= ey
10:02:04 AM  02/19/2024 10:10:30 M 02/18/2024
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swamranas. FCC RADIO TEST REPORT Report No. : FG270608-10A

FR1 n41 / 10MHz / CP OFDM / 64QAM

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

MultiView Spectrum - MultiVie Spectry -
Ref Level 4000 Bim  Offset 1300 B Made Auto Sweep saL RefLevel 40,00 dm Ofset 13.00d5 Mode Sweep saL
Caunt 100/100 Count 100/100
1 Spurious Emissions

it Chect
Line _SPURJOUS. i
30
20
20
‘ h
\
10 dbs | f
0 J L 0 dBnr ‘|
-10 f i 1
Y ST —| ! | ]"f '
T T | | [T
30
40 dBor
50 ‘
|268GHz 10005 pts TS ML/ 2.795 GHz
2.475 GHz 8004 pts. 3.1 MHz/ 2.506 GHz
3 2680 GHz 2690 GHz 100.000 kHz 268913 GHz 19.56 dBm -10.44 dB

2475 GHz 2490 GHz 1.000 MHz : iz -39 -14.84 dB 2690 GHz 2691 GHz 200.000 kifz 269001 GHz

2.490 Gt 2495 GH 1.000 Mt . -27. -14.91 dB 2691 GHz 2595 GHz 1000 MHz 2.69104 GHz

2495 Gtz 2496 Ghz 100,000 ktz - -6.12d8 2,685 Gfte 27106Hz 1,000 Mz 269527 GHz

2856 GHz 2506 GHz 100,000 khHz 249692 GHz -10.07 dB 2710 0He 2795 ctie 1000 Mis 276979 GHz

Ready [IANRNNTN =
10:04:08 aM 02/19/2024 10:07:21 AN 02/13/2024

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.00 4B Mode Auto Sweep. saL Reflevel 5000 dBm  Offset 13.00 d8 Mode Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions
it Chect Phes )
Line _SPURJOUS_LINE_ABS 02 phss 1oL SPURIOUS.LINE_A85.002 phss
30 sPORIBUS_LINE_ABS_002
20 20
10 d
T L s 1 !
o Uiy alingd i 1
10 I | I
* : l
‘ ) I |
i
| HW 40 dBr M
o
50 :
268GHz 10005 pts TS ML/ 2.795 GHz
7475 GHz 8004 pts 1 MHz/ Z506GH2 (5 gt Summa
2680 GHz 2,690 GHz 100.000 kHz 268142 GHz 6.49 dBm 2351 dB
2475 Gh 2430 Gtz 1000 MHz 209040 Gz -36.16 dBm 116 d8 2680 Gz 2681 Gz 200,000 kifz 2.69008 GHz 2432 dBm 183248
2490 GHe 24% GHe 1,000 MHe 249490 GHz -21.92 dBm -892d8 2691 GHz 2695 Gz 1.000 MHz 2569110 GHz 23.23 dBm -13.2348
2485 GHs 21456 Gz 100,000 kite 239600 Ghiz -25.33 dBm -J23adB 2685 Gz 2710GHe 1,000 Mz 269661 GHz 2914 dBm 1614 dB
2496 GHz 2.506 GHz 100,000 kitz 2.50435 GHz 6.17 dBm 2383 dB e 3788 o st 271015 GHa 2329 GBm 82048
ey weady o CUE
10:02:35 AM 02/15/2024 10:08:57 AM  02/19/2024
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swamranas. FCC RADIO TEST REPORT Report No. : FG270608-10A

FR1 n41/10MHz / CP OFDM / 256QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Ref Level 40,00 dBm  Offset 13.00 6B Made Auto Sweep SGL Ref Level 40.00dBm  Ofiset 13.00 4B Mode Sweep s6L
Caunt 100/100 Count 100/100

1 Spurious Emissians 1 Spurious Emissions

Uimit Chesy u {

Line _sPURJoUS, P
0
bl 20 H
10 dbs il
0 I 0 dBr ‘

. -
b AT | [ ' . H

-30
40 diby —
i 1 Y ",
- I .
50 1 A || |Pedt
e —y R
2.68 GHz 10005 pts 11.5 MHz/ 2.795 GHz
2875 GHz 8004 pts 1 MHz/ 25086Hz | &5 g Summa
2.680 GHz 2.690 GHz 100.000 kHz 2.68906 GHz 16.26 dBm -13.74 dB
2475 GHz 2.490 GHz 1.000 MHz 248902 GHz -41.31 dBm -16.31 dB 2690 GHz 2,691 GHz 200,000 kHz 2.69000 GHz -20.74 dBm -10.74 dB
2430 Gt 2495 GHa 1,000 Miz 249481 GHz ~29.98 dBm -16.98 dB 2691 GHz 2695 GHz 1.000 MH: 269135 GHz -34.31 dBm 243148
2495 GHz 2,496 GHz 100,000 kfiz 249595 GHz -20.47 dBm -1.47dB 2695 GHz 2710GHz 1.000 MHz 269690 GHz 4119 dBm -28.19dB
2496 GHz 2506 GHz 100,000 kHz 2.496 88 GHz 14.13 dBm -15.87 dB. 2710 GHe 2795 GHe. 1.000 MHz 374494 GHz 4537 dBm 3037 dB

10:04:41 AM 02/18/2024 10:06:50 AM 02/19/2024

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 13.00 6B Made Auto Sweep saL Ref Level 50.00 dBm  Offset 13.00 48 Mode Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emissians 1 Spurious Emissions
Uimit Checd s J
Line _SPURJOUS_UINE_ABS_062 phss 1 g InE SPURIOUS._UNE 48502 Phss
30 sPORIBUS_LINE_ABS_002
20 20
10 di

. et -
I L 1 | I

50
268GHz 10005 pts TS ML/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.506 GHz 2 Result Summa;
2680 GHz 2,690 GHz 100.000 kHz 268847 GHz 2.78 dBm -21.22 dB
2475 Ghz 2,450 GHz 1.000 MHz 248947 GHz -37.93 dBm -12.93 dB 2630 GHz 2691 GHz 200,000 ki 2.69000 GHz -26.64 dBm -16.64 dB
2,490 Gz 2495 GHz 1.000 MHz 209499 GHz -29.45 dBm -16.45dB 2691 GHz 2.695 GHz 1.000 MHz 269102 GHz -29.37 dBm -19.37dB
2495 Gtz 2.49 GHz 100,000 ke 2.49600 GHz -30.19 dBm -17.19 dB 3695 Ghiz ITI0GHe 11000 MH: 268512 GHz 3477 dBm 27748
2496 GHz 2.506 GHz 100000 kiz 2.50474 GHz 413 dBm -25.87dB Rteis 3795 orte 1000 M 271028 GHz 35.06 dBm 30,06 dB
ey R wesy e

10:05:07 AM  02/15/2024 10:05:89 AM 02/19/2024
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FR1 n41 / 15MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Reflevel 4000 dBm  Offset 130008 Mode Auto Sweep saL Ref Level 30,00 d8m  Offset 13.00 dB Mode Auto Swerp saL

Count 100/100
1 Spuri i 1 Spurious Emissions
Limit Chec T
Line _SPUR|OUS_LINE_ABS_042 1oy Line _SPURlOUS_LNE 85 0g2 phes
30 dBan T T SPURIBUS_NE
20 dBm + —t 20 dBmr
10 dBim
il Aol e W, Wm
0 doim - ey i r i, i " ‘
]
10 dBinr i | [ Il 10 dBnr
n . 20 dBr
PRG0S e Aes ooz w
30 dBimr M ﬁld < !
E e
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50 dbr
-50
1 2675 GHz 10005 pts. 12.0 MHz/ 2.795 GHz
2.475 GHz 8004 pts 3.6 MHz/ 2.511 GHz 2 Rasult Summat
2675 GHr 2680 GHz 100.000 kHz 268488 GHz 6.08 dBm -23.92 dB
2475 GHz 2490 GHz 1.000 MHz 2.49013 GHz -36.94 dBm -11.94 dB 2690 GHz 2691 GHz 300.000 kHz 269002 GHz -24.50 dBm -14.50 dB
2,490 GHz 2495 GHz 1,000 MHz 249494 GHz -23.91 dBm 1091 dB 3691 GHe 3,695 GHr 1.000 MHz 269101 GHz 2243 dBm 1243 dB
2495 Gz 249 GHz 150,000 kitz 249597 GHz -25.95 dBm -12.95 dB 2635 GHz 2710 GHz 1000 MHz 769793 GHz 26,60 dBm 1360 dB
2496 Gz 2511 GHz 100.000 kHz 250543 GHz S50 38m A& 27106GHz 2795 GHz 1,000 MHz 271142 GHz -39.89 dBm -14.89 dB
wey R & ety N o
03:39:49 FM 02/22/2024 03:43:58 PN 02/22/2024

FR1 n41 / 15MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Reflevel 4000 dBm  Offset 130008 Mode Auto Sweep saL Ref Level 30,00 d8m  Offset 13.00 dB Mode Auto Swerp saL

Count 100/100
1 Spurk i 1 Spurious Emissions
Limit Ched mit Chec 5
Line _SPUR|OUS_LINE_ABS_02 ., Line _SPURIOUS_LINE_ABS 02 Phss
30 dbm 1 1 SPORIGUS_UNE_ABS 002
20 dBm . - 20 dBmr
10 dBm
s - '™ ) Pt
o dber | LA S o N b g AT P bl o
| \
10 dbm T t l - 10db
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0 i 1 20 dbr
sPURIGUS_UNE | ABS_002 1 “J
30 dBinv . { h
e ORI
0 I o’ : B "
vz e b
— 50 db
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1 2.675 GHz 10005 pts. 12.0 MHz/ 2.795 GHz
2.475 GHz 8004 pts 3.6 MHz/ 2.511 GHz 2 Rasult Summat
2675GH 2690 GHr 100,000 kHz 2.67810 GHz 5.82 dBm -24.18 dB
2475 GHz 2490 GHz 1.000 MHz 243923 GHz -31.83 d8m -6.83dB 2,680 GHz 2691 GHz 300.000 kHz 2.69002 GHz -22.39 dBm -12.39 dB
2490 Gz 2495 Gz 1,000 Mtz 2.49487 GHz -18.18dBm -5.18 dB 2691 GHs 2695 GHy 1,000 MHs 269127 GHz 30,96 dBm 1096 dB
2495 Gz 2496 Gz 150,000 ke 249597 GHz -23.50 dBm -10.50 dB 3695 GHiz $710 GRe 1000 MHz 269702 GHz 3310 dBm 2010dB
2.496 GHz 2.511 GHz 100.000 kHz 249808 GHz 5.05 dBm -24.95 dB 2710 GHz 2.795 GHz 1.000 MHz 2.71015 GHz. -40.54 dBm -15.54 dB
feody DN E Resey & ean

03:40:18 PM  02/22/2024 03:43:27 PN 02/22/2024

TEL : 886-3-327-3456 Page Number 1 A12-12 of 15
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n41 / 15MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 13,0048

Mode Auto Sweep

Ref Level 40.00dAm  Offset 13.00 A8

Mode Auto Sweep.

6L

Count 100/100
1 Spurious Emissions

03:40:47 PM 02/22/2024

03:42:50 FM 02/22/2024

1
Limit Che <
Line _SPUR|OUS_LINE_ABS_0X2 ., Line _SPURIOUS_LINE_ABS 02 Phss
30 dbm SPURTBUS_UNE
20 dBm 20 dBmr
10 diim
. . i e
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|
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260 e nes o0z l W
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0 s e T
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3475 GHz 8004 pis 3.6 MHa/ 2571 GH: [t
2675 GHr 2690 GHr 100,000 kHz 2.67605 GHz 451 dBm -25.49 dB
2475 GHz 2490 GHz 1.000 MHz 249032 GHz -32.32d8m -1.32dB 2,680 GHz 2691 GHz 300.000 kHz 2.69001 GHz -22.34 dBm -12.34 dB
2,490 Ghz 2495 Gz 1,000 MHz 249497 GHz 15.84 dBm -2.84 dB 2691 GHs 2695 GHs 1,000 Mz 2,691 20 GHz 1932 dBm 932 0B
2495 GHz 2496 GHz 150,000 kitz 2.49600 GHz 24.78 dBm 1178 dB 3695 GHe 3110 GHz 1000 Miz 269504 GHz 2050 dBm 16.50 dB
2496 Ghz 21511 GHz 100.000 kHz 245841 GHz 4.90 dBm -25.10 dB 27100H 2785 o 1000 Mt 271023 GHz ‘44 dBm 1614 dB
wey R & ety N & e

FR1 n41 / 15MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00dBm  Offset 13.00 dB Mode Auto Sweep.

Ref Level 40.00 dm  Offset 13,0048 Mode Auto Sweep =
Count 100/100
1 1 Spurious Emissions
Limit Ched mit Chec 2
Line _SPUR|OUS_LINE_ABS_02 1o g e SPURIOUS_LINE_ABS.oq2 Phss
30 dbm SPORIGUS_UNE_ABS 002
20 B 20 dBmr
10 dBm
0 dim ey A A ey
L] 110 b .
10 dBm + ‘ t 10t
. | 20 dBy
0 . i
<SPAURIBTS e | Ags_ooz |
] £ "
30 dBrv T f ]
. Mo,
" . MWMI — -
50 db
-50
1 2.675 GHz 10005 pts. 12.0 MHz/ 2.795 GHz
2.475 GHz 8004 pts 3.6 MHz/ 2.511 GHz 2 Rasult Summat
2675GH 2690 GHr 100.000 kHz 2.68444 GHz 1.16 dBm 28.84 dB
2475 GHz 2490 GHz 1.000 Mz 243981 GHz -33.67 d8m -10.67d6 2650 GHz 2691 GHz 300,000 kHz 269001 GHz -27.88 dBm 17.88 dB
2490 Gz 2495 Gz 1,000 Mtz 2.49491 GHz 29.86 dBm -16.86 dB 2691 GHs 2695 GHy 1,000 MHs 269103 GHz 28552 dBm 1852 dB
2495 Gz 2496 Gz 150,000 ke 249600 GHz 30.59 dBm -17.59 dB 3695 GHiz $710 GRe 1000 MHz 269758 GHz 3283 dBm 1982 dB
2496 Gz 15116GHz 100.000 kHz Z50295GHZ 19738 2813 38 2710 GHz 2795 GHz 1.000 MHz 271023 GHz .04 dBm 17.04 dB
P | . 5 0T

03:41:23 PM 02/22/2024

03:42:17 BN 02/22/2024
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e% FCC RADIO TEST REPORT Report No. : FG270608-10A

SPORTON LAB.

Conducted Spurious Emission

FR1 n41/10MHz / CP OFDM / QPSK / 1RB1

Lowest Channel Middle Channel

Ref Level 30.000Bm  Offset 13.00 B Mode Auto Sweep saL Ref Level 30.00dBm  Offset 130048 Mode Auto Sweep
Count 100/100 Count 100/100

6L

1 Spurious Emissiens
Limit Ched e
Line _SPUR|OUS_LINE_ABS_0d2 P 20 ggline -SPURlOUS LN ABS oga
10
0 0
10 dBn 10 dBn
UNE ABS_007 N | A 002
40 40
M A L MMMM
— M’J’HMWWM@/—\"M‘W Y Y ™ P i
60 60
30.0 MHz 70008 pts. 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts. 27 GHz/ 27.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 34.97001 MHz -46.69 dBm -21.69 dB 30,000 MHz 1.000 GHz 1.000 MHz 3472757 MHz -46.72 dBm -21.72dB
1.000 GHz 2475 GHr 1,000 MHz 2.20901 GHz -47.64 dBm 2264 dB 1.000 GHz 2475 GHz 1,000 MHz 2.39850 GHz -47.58 dBm -22.58 dB
2.795 GHz 3.000 GHz 1.000 Mtz 2.54300 GHz -47.81 dBm -22.81d8 2.795 GHz 3.000 GHz 1.000 MHz 298875 GHz -47.88 dBm 2288 dB
3,000 GHz 7.000 GHz 1,000 MHz 6.97580 GHz -43.21 dBm -1821dB 3.000 GHz 7.000 GHz 1.000 MHz 6.49145 GHz -43.35 dBm -1835dB
7.000 GHz 10000 GHe 1,000 MHz 7.49475 GHz 4231 dBm 17.31d8 7.000 GHz 10.000 GHz 1.000 MHz 7.494.00 GHz -42.20 dBm 17.20dB
10,000 GHz 14,000 GHz 1.000 Mz 10.005 00 GHz -45.52 dBm -20.52 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.001 80 GHz -45.68 dBm -20.68 dB
14.000 GHz 18.000 GHz 1,000 MHz 16.097 59 GHz -45.07 dBm -20.07 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.583 94 GHz -45.04 dBm -20.
18000 Gz 27,000 GHe 1,000 MHz 2146505 GHz -40.62 dBm -15.62 dB 18000 GHz 27.000 GHz 1.000 MHz 21.44705 GHz -40.37 dBm 1537 dB
soaty i Epiah

10:01:02 MM 02/19/2024 09:55:44 A 02/18/2024

Highest Channel

Ref Level 30,00 dBm  Offset 13.00 dB Made Autn Sweep 6L
Count 100/100
1 $purious Emissions
Limit
Line _SPUR|OUS_LINE_ABS_0q2
10
o
10 dgn
NE | ABS_002
40
VN
o M—v—’mMWMM
60
30.0 MHz 70008 pts 27 GHa/ 270GH:
2 Result Summar
30,000 MHz 1,000 GHz 1,000 MHz 34.48513 MHz -46.92 dBm -21.92 dB
1.000 GHz 2475 GHy 1.000 MHz 212865 GHz -47.61 dBm -22.61d8
2.795 Gz 3.000 GHz 1.000 MHz 2.98809 GHz -47.53 dBm 2253 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.99580 GHz -43.27 dBm -18.27 dB
7.000 GHz 10,000 GHz 1,000 MHz 7.46175 GHz -42.49 dBm -17.49 8
10,000 GHz 14,000 GHz 1.000 MHz 10.00300 GHz -45.61 dBm -20.61 dB
14.000 GHz 18.000 GHz 1,000 MHz 16.14079 GHz -44.91 dBm -19.91 dB
18000 GHz 37000 GHz 1000 MHz 21.46325 GHz -40.43 dBm -15.43 dB
| & Brs

10:11:57 aM 02/18/2024
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samonas. FCC RADIO TEST REPORT

Report No. :

FG270608-10A

Frequency Stability
Test Conditions FR1 n41 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0140
40 Normal Voltage 0.0201
30 Normal Voltage 0.0062
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0105
0 Normal Voltage 0.0164
PASS
-10 Normal Voltage 0.0028
-20 Normal Voltage 0.0100
-30 Normal Voltage 0.0181
20 Maximum Voltage 0.0000
20 Normal Voltage 0.0144
20 Battery End Point 0.0164
Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A12-15 of 15

FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

MIMO <Ant. 0>

Peak-to-Average Ratio

Mode FR1 n41 /10MHz / CP OFDM

Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB

RB Size Full RB Full RB Full RB Full RB Result

Middle CH 6.70 6.64 7.16 8.76 PASS

FR1 n41 / 10MHz /CP OFDM / Middle Channel / Full RB

QPSK 16QAM

Reflevel 30000Bm OMset 30048 = AnBW 10MHz Reflevel 30.00cBm  Offset 3000 = AnBW 10 Mz
- At 008 MessTime 1ms - A 306 MessTime 1ms

10 10
~a T
w02 - 10
T
! i
I }
[ i
TE04- i3 1E04:
|
1605
|CF 2.59299 GHx Mean Pwr + 20.00 dB | | [CF 2.59289 GHz Mean Pwr +20.00 dB
2 Result Summas Samples: 10000 2 Result Summa Samples: 10000
20.22 dBm 27.07 dBm 6.85d8 3.76 dB. 6.24 dB 6.70 dB 686 dB 20.18 dBm 26.84 dBm 6.66 dB 376d8 6.24 dB 664 dB 6.76 dB
02:51:03 BM  03/21/2024 02:50:45 PM  03/21/2024

64QAM 256QAM

Reflevel 30.000Bm  Offset 30048 = AnBW 10 MHz Reflevel 30000 Ofset 30008 = AnBW 10 Mz
- an 000 MesTime 1ms - At 3008 MessTime 1ms
TRGIFP
TEQ 1E01 -
1602 1EQ
|
I
1
| ‘
1604 1 1E04 i
1605 ¥
(G 2.59209 Gz Wean Pwr + 20,00 dB | | [CF 253289 GHz Miean Pwr + 20.00 dB

2 Result Summa: Samples: 10000 2 Result Summas Samples: 10000

19.68 dBm 26.90 dBm 7.23d8 368 dB 656 dB .16 dB 7.30d8 16.63 dBm 26.73 dBm 10.10 dB 3.70d8 6.84 dB 8.36d6 10.12 dB

02:50:28 PM 03/21/2024 02:50:10 PM 03/21/2024

TEL : 886-3-327-3456 Page Number 1 Al3-10f 15
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

26dB Bandwidth

Mode FR1 n41 : 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 25MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 10.15 10.11 15.01 15.21 - - - -
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | 64QAM | 256QAM
Middle CH 10.25 9.98 15.32 15.24 - - - -
BW 30MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - - - - -
BW 70MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | B64QAM | 256QAM
Middle CH - - - - - - - -
TEL : 886-3-327-3456 Page Number 1 A13-2 of 15

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n41/10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 B Offset 30008 ® REW 200 kHz
Mtz Mode Auto Swesp

- an 3008 SWT 101 ms = VBW

ultiView Spactrum
Ref Level 30,00 B Offset 30008 ® REW 200 kHz
- an 3008 SWT 101 ms = VBW

Mtz Mode Auto Sweep

10:31:55 MM 02/19/2024

Span 20.0 WAz

20 dBrw o2 -o2p1) .6
" - it ! e

0 RIS e © o sl it

|CF 2.592 99 GHz 10001 pts 0 MHz/ |CF 2.592 99 GHz 10001 pts .0 MH2/

10:35:04 AM  02/19/2024

Span 20.0 WAz

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 B Offset 30008 ® REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

ultiView Spactrum
Ref Level 30,00 B Offset 30008 ® REW 200 kHz
- an 3008 SWT 101 ms = VBW

1 Fraquency Sweep

Mtz Mode Auto Sweep

10:36:05 AM 02/19/2024

10:37:11 MM 02/19/2024

W) 1238 dtem i

Lo esa0n e =
20 din oapt e8] | |20 o o2yt o]

Toassco ss7800

113625 i
B P W SUPr T P o 41 10572 e
10 10 s ke
Ayl e S PR
f
2 b 2 b }
2 12375 dien o M“
K -15.128 dBm
By 0 dB +
|CF 2.592 99 GHz 10001 pts 0 MHz/ |CF 2.592 99 GHz 10001 pts .0 MH2/
. ] easuring. ENEEEEENR
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n41/15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30.00 B Offset 3,008 = REW 300 kiz
- an 3006 SWT 101ms ® VBW 1Mz Mode AutoSweep

Ref Level 30.00 B Offset 30048 = REW 300 kiz
- At 3000 SWT 100 ms = VBW 1 Mz Mode Auto Sweep

03:54:39 PM 02/22/2024

Span 30.0 MHz

40 dBim 40 dBrr
50
0,

(7253795 Grz 70001 pis 0 MHz/ |72 59285 GHz 70001 pis 0 MHz/

©03:53:55 M 02/22/2024

Span 30.0 Mz

64QAM

256QAM

Ref Level 30.00 B Offset 3,008 = REW 300 kiz
- an 3006 SWT 101ms ® VBW 1Mz Mode AutoSweep

Ref Level 30.00 B Offset 30048 = REW 300 kiz
- At 3000 SWT 100 ms = VBW 1 Mz Mode Auto Sweep

03:53:03 PM  02/22/2024

Span 30.0 MHz

0 dr
40 dBim 40 dBrr

50

0,
(7253795 Grz 70001 pis 0 MHz/ |72 59285 GHz 70001 pis 0 MHz/

0352118 MM 02/22/2024

Span 30.0 Mz

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

Occupied Bandwidth

Mode FR1 n41: OB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 25MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 8.65 8.63 13.62 13.59 - - - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 8.62 8.59 13.63 13.64 - - - -
BW 30MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - - - - -
BW 70MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | B64QAM | 256QAM
Middle CH - - - - - - - -
TEL : 886-3-327-3456 Page Number : A13-50f 15

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n41/10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Vi Spectrum

RefLevel 30,00 dBn  Offset 30048 = REW 200 kHz

Vi Spectrum

RefLevel 30,00 dBn  Offset 30048 = REW 200 kHz

- A 3000 SWT 101 ms = VBW 1 MHz  Mode Auto Sweep 008 SWT 101 ms = VBW 1Mz Mode Auto Sweep
"
15977306 2593920 Ghr
» - »
. i, AV e e . s Pl o sy Pt e A0 M,
i {
/ \
o < o
il
—
M
1y
ol 1 I f i Mt A
14l el | Y 1k oL,

7 T Ty ] | |30 T vy
|G 255298 GHz. 1001 pts OMHz/ Span 20.0 MHz || (7 255288 Ghz 1001 ps 0 M/ Span 20.0 MHz
2 Marker Table 2 Marker Table

W 1 2589773 GHz 13.94 dBm Oce 8650377411 MHz W 1 2590492 GHz 13.43 dBm Qcc B 8635038 889 MHz

n 1 25886351 Gz 7.56 dim Occ B Centroid 2592960291 Gz n 1 25886303 Gz 795 diim Occ B Gentroid 2592947797 Gz

n 1 25072855 GHz 741 dim Occ B Freq Offset 29,708 508 438 ke n 1 25072653 GHz 821 diim Occ B Fre Offset 12,203 150 064 kHz

10:31:35 MM 02/19/2024

10:34:42 AM 02/19/2024

64QAM

256QAM

Vi Spectrum

RefLevel 30,00 dBn  Offset 30048 = REW 200 kHz

Vi Spectrum

RefLevel 30,00 dBn  Offset 30048 = REW 200 kHz

- are 3008 SWT 101 ms = VBW 1wz Mode Auto Swesp - are 3008 SWT 1.01ms = VEW 1Mz Mede Auto sweep
1 Gccupiad Bandwidth 1 Occupied Bandwidth
Wi 1223 dBm Wi 1071 dim
25503530 61e 2569 2340 61
» »
A e M iy e Lt M bl Fl
0 ; y i o il vy Py ey o P T
o “ o | y
i f
! / |
N I |
o 7
Ty ] )
Y M h
" ""f\’ll’ oy 1 Y ’ ‘mv\
A e r I T if T
CViaRl ¥ 7L i Fadl ]
255258 G 001 prs O W/ Span 20.0 Wiz || [CF 2.592.98 Gz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 2580353 GHz 1323 dBm Occ Bw 8620683 281 MHz M 1 2589234 GHz 10.71 dBm Oce B 8.598 885 89 MHz
n 1 25886479 6l 891 dim Occ B Centroid 2592958237 GHe n 1 25886599 GHz 479 dim Gec B Gentroid 2592959 301 GHe
n 1 2597 2686 GHz B57 dém O B Freq Oifset 31763 344 588 kHz n 1 2597 2587 GHz 435 dBm Occ B Freq Oifset 30,697 125 257 kHz
= "

10:35:43 AM 02/19/2024

10:36:48 AM  02/19/2024
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